E4 QuieTek Report No. 10A309R-RFUS46V01

(®

Test Report

Product Name |Push2TV
Model No PTV2000
FCCID PY310400146

Applicant NETGEAR, Inc.
Address 350 East Plumeria Drive, San Jose, CA 95134, USA

Date of Receipt|Oct. 20, 2010

Issued Date Now. 25,2010

Report No. 10A309R-RFUS46V01

Report Version |V1.0

The test results relate only to the samples tested.
The test report shall not be reproduced except in full without the written approval of QuieTek Corporation.
This report must not be used to claim product endorsement by NVLAP any agency of the U.S. Government

Page: 1 of 89



G0 QuieTek Report No. 10A309R-RFUS46V01

Test Report Certification
Issued Date: Nov. 25, 2010
Report No.: 10A309R-RFUS46V01

QuieTek

Product Name Push2TV

Applicant NETGEAR, Inc.

Address 350 East Plumeria Drive, San Jose, CA 95134, USA
Manufacturer Maintek Computer (Suzhou) Co., Ltd.

Model No. PTV2000

FCCID. PY310400146

EUT Rated Voltage AC 100-240V, 50-60Hz

EUT Test Voltage AC 120V/60Hz

Trade Name NETGEAR

Applicable Standard  |FCC CFR Title 47 Part 15 Subpart E: 2009 Nvﬂ;’ & \
ANSI C63.4: 2003 NVLAP Lab Code: 200533-0

Test Result Complied

The Test Results relate only to the samples tested.
The test report shall not be reproduced except in full without the written approval of QuieTek Corporation.
This report must not be used to claim product endorsement by NVLAP any agency of the U.S. Government

Documented By D i“ja ’* ' uaen ;]/

( Senior Adm. Specialist / Rita Huang ) @

e

Tested By : J é‘
_Joe e

( Engineer / Joe Guo )

e
——
Approved By : m{
d’ ,m//::-‘\\:\\? Testing Laboratory
b 0914
( Manager / Vincent Lin )

Page: 2 of 89



E4 QuieTek Report No. 10A309R-RFUS46V01

1.1.
1.2.
1.3.
1.4.
L.5.
1.6.

2.1.
2.2.
2.3.
2.4.
2.5.
2.6.

3.1.
3.2.
3.3.
3.4.
3.5.
3.6.

4.1.
4.2.
4.3.
4.4.
4.5.
4.6.

5.1.
5.2.
5.3.
54.
5.5.
5.6.

6.1.
6.2.
6.3.
6.4.
6.5.
6.6.

TABLE OF CONTENTS

Description Page
GENERAL INFORMATION ...ttt sttt sttt e ste st testa e e ste e saesnaenaenneaneas 5
EUT DESCIIPLION.....uviitieiieiiesiieittesttesreeteesseesteessaesttesssesssessseesseesseesssesssesssesssessseessesssessseesseesssesns 5
Operational DESCIIPLION .......eecviieiieiieiierieste et eie et esteesteeseaesaeesbeesseessaessaesssessseanseesseesseesseenseensns 7
Tested SYStemM DatailS........cccciiiiiieiiie ettt eeeerte e ste e et eesaeesbeeeebeessbeeestaeesseeanseesssaeenes 8
Configuration Of teSted SYSEIM .....ccviiiiiiiiiiiiciieieee ettt ettt sresb e b e ebe e reesseessnenens 8
EUT EXEICISE SOTEWATE ....eevieiiiieiiiiieiieiteiteseeseeste st steete e e eteessaessaessaesssesnseensaessaesseesssesseensns 8
LT O ot 1 1 PO PRRURR 9
(@0 o (¥ Loy t=To I8 =g 017 (o] o SR R 10
TSt EQUIPITIENL. ... vieiiieeiie et eiie ettt ettt e et e et ee st eetaeesaseesssaeessseesnsaeesssaesnseeensseenssaennseenn 10
TEST SETUP ..ttt et ettt e b bt e st e ettt e sbte e s bt e e bt e e s abeesabeeesabeesabeesbaeesabeean 10
) 3511011 PRSPPI 10
TSt PTOCEAUIE ...cuevieiiieeiieeeiee ettt et ettt e st e et e e st e e sstaeesbeesnseesnsseessseesnsaeensseennseens 11
UNCETEAINLY ..eeuvveeiieeeieeieeieesttesetesetesteesseessaesteesseesssessseasseasseesseesseesssessseassesssessseesssesssesssesssennsesnsens 11
Test Result of Conducted EMISSION..........cciiiiiiiiiiiiieiiie ettt e eeevee v s 12
PEaK TranSMIT POWEN .......ociiiiiiiiieieii et 16
TSt EQUIPITIENL.....c.ueiiiiiiiieiieiieciieste sttt ettt st e stte st e e teesbeesseessaesssesnseenseensaeseesssesssenssenssenns 16
TEST SETUP ..ttt ettt ettt e sb bt e st e e bt e e sbt e e s bt e e bt e e sabeesabeeesabeesabeesbaeesabeean 16
) 3511011 PSR PPR 17
f L] A g (o Tt L RS 17
UTICEITAINEY ..euveetenteetteiest ettt ettt ettt b ettt et b et beeb e et e bt et e st e s bt et e sbe et e bt ebeentenbeenees 17
Test Result of Peak TranSmit POWET.........cccviiiiiiiiiiiiiccieecee ettt s 18
Peak POWEr SPECTIal DENSITY .......cccuiiiiieeieeie ettt sttt see e enes 29
TSt EQUIPITIENL.......uiiiiiiiiieiieieectieste sttt ettt e sa e st esateesbeesbeesseessaesssesnseenseensaeseessnesssenssenssenns 29
TEST SETUP ..ttt ettt ettt e sb bt e st e ettt e bt e e s bt e e bt e e sabeesbeeesabeeeabeesbaeesabeean 29
) 3511011 USRS 29
TSt PrOCEAULIE ..ottt ettt st e et e b e e beesseesasessseenseensaensaessaesseessnenssenns 30
UTICEITAINEY ...ttt ettt ettt ettt et b ettt s b et e bt e bt et s bt e st e sb e s bt et sbe et enbeebeentesbeennes 30
Test Result of Peak Power Spectral DEnsity ........ccveivviiiiieeeiiieriieciie et eteeeiee e evee s 31
PEAK EXCUISION ...ttt b et 37
TSt EQUIPITIENL.....c.uiiiiiiiiieiieieeciiesie sttt ettt ste e st esateesbeesteesseessaesssesnseenseensaeseesssesssenssenssenns 37
TEST SETUP .vveeeitieeiiieeiee et et e et e ettt e e bt eetteestbeeesbeeetbeessseeessaeessaeassaeansseassaeansseesssaesssaeensseensseean 37
511011 RSP 37
TSt PrOCEAULIE ....eoeiieiiieie ettt st st e et e bt e e e seesasessbeenseensaensaessaesseessnenssenns 38
UTICEITAINEY ..euveiteteittete sttt ettt ettt b et e b et bt et e bt e bt et sb e et e sb e e bt et e sb e et e beebeenbenbeenees 38
Test Result 0f Peak EXCUISION .......cccuiiiiiiiiiieciie ettt ettt et siveeeaaeesebeesbaeesaeeessaeenseeas 39
RAAIATEA EMISSION ...ttt et 45
TSt EQUIPIMIENL...cc..iiiiiiiiieieeit ettt sttt ettt e s bt e s st e st e et e bt e beesbeesaeesaeesnnesnsenns 45
TEST SETUP .vveeetieeeiiieeiee ettt e et e ettt e e bt e et e e tbeeesbeeetbeeesseeessseessaeassaeensseassaeansseesssaesssaeensseensseenn 45
511011 RSP 46
TSt PrOCEAULE ....eeevieiiieie ettt ettt e st e et e be e beesseesasessseenseensaessaessaessnessnenssenns 47
UTICEITAINEY ...ttt sttt ettt bbbttt e b bt et e bt e bt et sb e e st e sbesbt et e sbe et enbeebeentenbeennes 47
Test Result of Radiated EMISSION.......ccucciiiiiiiiiiiiiieieeieesieesieeste et eeveere e e ssaesaeesenesenessneans 48
2 LT I o [ =SS 70

Page: 3 of 89



E4 QuieTek Report No. 10A309R-RFUS46V01

7.1.
7.2.
7.3.
7.4.
7.5.
7.6.

8.

8.1.
8.2.
8.3.
8.4.
8.5.
8.6.

9.

Attachment 1:
Attachment 2:

TSt EQUIPITIENL. ... .eiiiiiieiiiieiieciee ettt et e st e et e e st e e etbeesabeeestaeesaseeessaeessseesssaeensseessseensseenn 70
J L A< 1 o TSRS 71
LIMIEES ettt ettt ettt b e e bt et b e e st et b et s b e et e b eae et e beenees 72
TESE PLOCEAULIE ...ttt ettt e b e b e st s e ettt e bt e sbeesbeesaeesaeeens 72
UNCEITAINEY ..vveeevieeiieeeieestee ettt esteeetteessteessseeeseseessseeassseessseesnsaeassseessseeansseessseesssseensseesnseesnsseensses 72
Test Result 0f Band Ed@E .....c..cooviiciiiiieiieicecece ettt sttt s snse e eae e 73
FrequenCy StaDIlitY........cccoiiiiee e 82
TSt EQUIPITIENL. ... .iiiiiiiiiiiieieeciee ettt ettt et e et e e st e e e tbeesebeeestaeesaseeessaeessseessseeensseessseensseenn 82
L A< 1 o TSRS 82
LAIMIIES 1oetiieiieeetee ettt ettt ettt e e et e e et e e etaeeeaaeeesbae e abeeenteeeasbeaaaseeetbeeeabeeetaeeanreeenreeennnes 82
TESE PLOCEAULIE ...ttt ettt e b e b et e st e e et e bt e sbeesbeesaeesaeeens 82
UNCEITAINEY ..vveeivieeiieeeieeetee ettt esteeeteeessseessseeeseseessseeassseesseesnsaeessseesssesansssessseesnsseensseessseesnsseennses 82
Test Result of Frequency Stability.........cccvevieriiiiiiciieiieieerieesee e eee et seessaesenessnesnseenseens 83
EMI Reduction Method During Compliance TeStiNG ........cccovvvveiieve i e 87
EUT Test Photographs

EUT Detailed Photographs

Page: 4 of 89



[ QuieTek

Report No. 10A309R-RFUS46V01

1. GENERAL INFORMATION

1.1. EUT Description

Product Name Push2TV
Trade Name NETGEAR
FCC ID. PY310400146
Model No. PTV2000

Frequency Range

802.11a/n-20MHz: 5180-5240MHz; 802.11n-40MHz: 5190-5230MHz

Number of Channels

802.11a/n-20MHz: 4; 802.11n-40MHz: 2

Data Rate

802.11a: 6 - 54Mbps
802.11n: up to 300Mbps

Channel Control Auto
Type of Modulation |802.11a/n:OFDM, BPSK, QPSK, 16QAM, 64QAM
Antenna type Dipole

Antenna Gain

Refer to the table “Antenna List”

Power Adapter (1) |MFR : LEADER, M/N : MT12-Y120100-A1
Input : AC 100-120V, 60Hz, 0.3A
Output : DC 12V, 1A
Cable out : Non-Shielded, 1.8m
Power Adapter (2) |[MFR : PIE, M/N : T012LF1209
Input : AC 100-120V, 50/60Hz, 0.5A
Output - DC 12V, 1A
Cable out: Non-Shielded, 1.8m
Contain Module Ralink / RT3572
Antenna List
No. |[Manufacturer |Part No. Peak Gain
1  |WHAYU C1336S510041-A (Main) 5.88 dBi in SGHz

C13368510042-A (Aux)

Note: The antenna of EUT i1s conform to FCC 15.203
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802.11a/n-20MHz Center Working Frequency of Each Channel:
Channel Frequency Channel Frequency Channel Frequency Channel Frequency

Channel 36: 5180 MHz Channel 40: 5200 MHz Channel 44: 5220 MHz Channel 48: 5240 MHz

802.11n-40MHz Center Working Frequency of Each Channel:
Channel Frequency Channel Frequency

Channel 38: 5190 MHz Channel 46: 5230 MHz

Note:
1. This device is a Push2TV with a built-in 2.4GHz and 5SGHz WLAN transceiver, this report for SGHz.
2. Regarding to the operation frequency, the lowest, middle and highest frequency are selected to
perform the test. Lowest and highest data rates are tested in each mode. Only worst case is shown in
the report. (802.11a is 6Mbps, 802.11n-20BW is 13Mbps and 802.11n-40BW are 27Mbps)
3. These tests were conducted on a sample of the equipment for the purpose of demonstrating

compliance with Part 15 Subpart E for Unlicensed National Information Infrastructure devices.
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1.2.

Operational Description

The EUT is a Push2TV with a built-in 2.4GHz and SGHz WLAN transceiver. This device
provided four kinds of transmitting speed 1, 2, 5.5 and 11Mbps and the device of RF carrier is
DBPSK, DQPSK and CCK (IEEE 802.11b). The device provided of eight kinds of transmitting speed
6,9,12, 18, 24, 36, 48 and 54Mbps the device of RF carrier is BPSK, QPSK, 16QAM and 64QAM
(IEEE 802.11a/g).

The device provided of eight kinds of transmitting speed 13,26,39,52,78,104,117 and 130Mbps
in 802.11n(20BW) mode and 27,54,81,108,162,216,243 and 270Mbps(40BW) the device of RF
carrier is BPSK, QPSK, 16QAM and 64QAM (IEEE 802.11n), the IEEE 802.11n is Multiple In,
Multiple Out” (MIMO) technology.

The device adapts direct sequence spread spectrum modulation. The antenna provides diversity
function to improve the receiving function and the antennas to support 2(Transmit) x 2(Receive)
MIMO technology.

Intel Wireless Display allows consumers to use their HDTV as a huge, remote screen for their
laptop. With Intel Wireless Display, consumers can connect their laptop to their TV and enjoy and
share their personal media collections, latest YouTube videos, downloaded or streamed movies, music,

or a variety of other Internet content from the comfort of their couch.

Intel Wireless Display requires the following key elements:

*Push 2 TV adapter. The adapter receives Wi-Fi signals from the laptop, translates the signals
into an image, and sends the image to the TV.

*A laptop computer with Intel Wireless Display installed. This will be used to manage the
connection to the TV through the adapter.

Test Mode Mode 1: Transmit (802.11a-6Mbps)
Mode 2: Transmit (802.11n-20BW 13Mbps)
Mode 3: Transmit (802.11n-40BW 27Mbps)

NOTE: In n-20 and n-40 mode the power combiner is used, the factor of combiner is 10dB and offset
it in test instrument.
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1.3. Tested System Datails

The types for all equipment, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product Manufacturer  |[Model No. Serial No. Power Cord
(1) |Monitor SONY PVM-14M2U (2105742 Non-Shielded, 1.8m
Signal Cable Type Signal cable Description
RCA Cable Non-Shielded, 1.5m

B |HDMI Cable

Shielded, 1.0m

1.4. Configuration of tested System

Monitor
(1) o

EUT

1.5. EUT Exercise Software

(1) Connect EUT and Notebook via RS-232 Cable.
(2) Execute Telnet program on the Notebook.

(3) Configure the test mode, the test channel, and the data rate.

(4) Press “OK” to start the continuous transmission.

(5) Remove notebook and RS232 cable, Setup the EUT as shown in Section 1.4.

(6) Verify that the EUT works properly.
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1.6.

Test Facility
Ambient conditions in the laboratory:
Items Required (IEC 68-1) Actual
Temperature (°C) 15-35 20-35
Humidity (%RH) 25-75 50-65
Barometric pressure (mbar) |860-1060 950-1000

The related certificate for our laboratories about the test site and management system can be downloaded from

QuieTek Corporation’s Web Site : http://www.quietek.com/tw/ctg/cts/accreditations.htm

The address and introduction of QuieTek Corporation’s laboratories can be founded in our Web
site : http://www.quietek.com/

Site Description:  File on

Federal Communications Commission
FCC Engineering Laboratory @
7435 Oakland Mills Road

Columbia, MD 21046

Registration Number: 92195

Accreditation on NVLAP Nv& @

NVLAP Lab COde 200533-0 NWVLAP Lab Code: 2005330

®

Site Name: Quietek Corporation

Site Address: No. 5-22, Ruei-Shu Valley, Ruei-Ping Tsuen,
Lin-Kou Shiang, Taipei,
Taiwan, R.O.C.

TEL: 886-2-8601-3788 / FAX : 886-2-8601-3789
E-Mail : service@quietek.com

\‘\\““ I r'”?’/

//’

FCC Accreditation Number: TW1014 il \\-..___.‘—*"//

A Testing Laboratory

SEEEN 0914
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2. Conducted Emission

2.1. Test Equipment

The following test equipment are used during the conducted emission test:

Item Instrument Manufacturer Type No./Serial No Last Cal. Remark

1 Test Receiver R&S ESCS 30/825442/17 May, 2010

2 L.ILS.N. R&S ESH3-75/825016/6 May, 2010 EUT

3 L.I.S.N. Kyoritsu KNW-407/8-1420-3 May, 2010 Peripherals
4 Pulse Limiter R&S ESH3-72 May, 2010

5 No.1 Shielded Room N/A

Note: All equipments are calibrated every one year.

2.2. Test Setup

Reference Plane

Test Receiver

: 40cm
< >

EUT |
ooo Load N
- ] [ L[ N
LISN@ /@ LISN
L1777/ 7777
LISN
Ground Plane
2.3. Limits
FCC Part 15 Subpart C Paragraph 15.207 (dBuV) Limit
Frequency Limits
MHz QP AV
0.15-0.50 66-56 56-46
0.50-5.0 56 46
5.0-30 60 50

Remarks :  In the above table, the tighter limit applies at the band edges.

Page: 10 of 89



E4 QuieTek Report No. 10A309R-RFUS46V01

2.4,

2.5.

Test Procedure

The EUT and simulators are connected to the main power through a line impedance stabilization
network (L.I.S.N.). This provides a 50 ohm /50uH coupling impedance for the measuring
equipment. The peripheral devices are also connected to the main power through a LISN that
provides a 50ohm /50uH coupling impedance with 50ohm termination. (Please refers to the block
diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the
maximum emission, the relative positions of equipment and all of the interface cables must be
changed according to ANSI C63.4: 2003 on conducted measurement.

Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz using a
receiver bandwidth of 9kHz.

The EUT was setup to ANSI C63.4, 2003; tested to DTS test procedure of Aug 2002 DA 02-2138
for compliance to FCC 47CFR Subpart E requirements.

Uncertainty

+ 2.26 dB
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2.6. Test Result of Conducted Emission

Product : Push2TV

Test [tem . Conducted Emission Test

Power Line Line 1

Test Mode Mode 3: Transmit (802.11n-40BW 27Mbps) (5190MHz)

~(Adapter: MT12-Y120100-A1)

Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV dB dBuV
LINE 1
Quasi-Peak
0.166 9.746 46.420 56.165 -9.378 65.543
0.248 9.677 38.190 47.867 -15.333 63.200
0.275 9.659 40.490 50.149 -12.280 62.429
0.627 9.630 39.250 48.880 -7.120 56.000
0.970 9.670 37.330 47.000 -9.000 56.000
4.345 9.700 31.800 41.500 -14.500 56.000
Average
0.166 9.746 33.960 43.705 -11.838 55.543
0.248 9.677 22.830 32.507 -20.693 53.200
0.275 9.659 28.130 37.789 -14.640 52.429
0.627 9.630 26.110 35.740 -10.260 46.000
0.970 9.670 22.960 32.630 -13.370 46.000
4.345 9.700 18.190 27.890 -18.110 46.000
Note:
1. All Reading Levels are Quasi-Peak and average value.
2. “ “means the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Product : Push2TV

Test Item : Conducted Emission Test

Power Line Line 2

Test Mode Mode 3: Transmit (802.11n-40BW 27Mbps) (5190MHz)

~(Adapter: MT12-Y120100-A1)

Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV dB dBuV
LINE 2
Quasi-Peak
0.170 9.743 46.560 56.303 -9.126 65.429
0.295 9.662 38.650 48.312 -13.545 61.857
0.396 9.650 40.030 49.680 -9.291 58.971
0.513 9.640 40.540 50.180 -5.820 56.000
0.630 9.650 40.300 49.950 -6.050 56.000
0.978 9.670 37.170 46.840 -9.160 56.000
Average
0.170 9.743 34.310 44.053 -11.376 55.429
0.295 9.662 25.170 34.832 -17.025 51.857
0.396 9.650 29.100 38.750 -10.221 48.971
0.513 9.640 25.820 35.460 -10.540 46.000
0.630 9.650 23.180 32.830 -13.170 46.000
0.978 9.670 20.070 29.740 -16.260 46.000
Note:

1. All Reading Levels are Quasi-Peak and average value.
2. “  “means the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Product : Push2TV

Test Item : Conducted Emission Test

Power Line : Line 1

Test Mode Mode 3: Transmit (802.11n-40BW 27Mbps) (5190MHz)

-(Adapter: TO12LF1209)

Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV dB dBuV
LINE 1
Quasi-Peak
0.150 9.766 33.860 43.626 -22.374 66.000
0.181 9.724 43.030 52.754 -12.360 65.114
0.275 9.659 32.770 42.429 -20.000 62.429
0.334 9.650 28.400 38.050 -22.693 60.743
0.373 9.650 31.730 41.380 -18.249 59.629
0.548 9.640 23.500 33.140 -22.860 56.000
Average
0.150 9.766 19.840 29.606 -26.394 56.000
0.181 9.724 28.140 37.864 -17.250 55.114
0.275 9.659 18.240 27.899 -24.530 52.429
0.334 9.650 9.580 19.230 -31.513 50.743
0.373 9.650 11.790 21.440 -28.189 49.629
0.548 9.640 6.680 16.320 -29.680 46.000
Note:
1. All Reading Levels are Quasi-Peak and average value.
2. “ “means the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Product : Push2TV

Test Item : Conducted Emission Test

Power Line Line 2

Test Mode Mode 3: Transmit (802.11n-40BW 27Mbps) (5190MHz)

-(Adapter: TO12LF1209)

Frequency Correct Reading Measurement Margin Limit
Factor Level Level
MHz dB dBuV dBuV dB dBuV
LINE 2
Quasi-Peak
0.185 9.727 46.640 56.368 -8.632 65.000
0.232 9.695 34.760 44.455 -19.202 63.657
0.283 9.666 31.370 41.036 -21.164 62.200
0.326 9.660 32.190 41.850 -19.121 60.971
0.599 9.647 19.830 29.477 -26.523 56.000
0.888 9.670 21.830 31.500 -24.500 56.000
Average
0.185 9.727 29.680 39.408 -15.592 55.000
0.232 9.695 15.250 24.945 -28.712 53.657
0.283 9.666 15.660 25.326 -26.874 52.200
0.326 9.660 10.740 20.400 -30.571 50.971
0.599 9.647 3.590 13.237 -32.763 46.000
0.888 9.670 12.410 22.080 -23.920 46.000
Note:

1. All Reading Levels are Quasi-Peak and average value.
2. “  “means the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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3. Peak Transmit Power

3.1. Test Equipment

Equipment Manufacturer Model No./Serial No. Last Cal.
X Power Meter Anritsu ML2495A/6K00003357 May, 2010
X Power Sensor Anritsu MA2411B/0738448 Jun, 2010
X Spectrum Analyzer Agilent NI9010A / MY48030495 Apr., 2010
X  8-WAY Power Divider JFW S50PD-647 /526770 0916 Apr., 2010

1.  All equipments are calibrated with traceable calibrations. Each calibration is traceable
to the national or international standards.

2. The test instruments marked with “X” are used to measure the final test results.

3.2. Test Setup

26dBc Occupied Bandwidth

RF Cable S
EUT [I:D pectrum
Analyzer
8-WAY Power
Divider
Conduction Power Measurement
EUT RF Cable Power
[l:l] Meter
8-WAY Power
Divider
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3.3. Limits

(1) For the band 5.15-5.25 GHz, the peak transmit power over the frequency band of operation shall
not exceed the lesser of 50 mW or 4 dBm + 10log B, where B is the 26-dB emission bandwidth
in MHz. If transmitting antenna of directional gain greater than 6 dBi are used, the peak transmit
power shall be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

(2) For the band 5.25-5.35 GHz, the peak transmit power over the frequency band of operation shall
not exceed the lesser of 250 mW or 11 dBm + 10log B, where B is the 26-dB emission bandwidth
in MHz. If transmitting antenna of directional gain greater than 6 dBi are used, the peak transmit
power shall be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

(3) For the band 5.725-5.825 GHz, the peak transmit power over the frequency band of operation
shall not exceed the lesser of 1W or 17 dBm + 10log B, where B is the 26-dB emission
bandwidth in MHz. If transmitting antenna of directional gain greater than 6 dBi are used, the
peak transmit power shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.

3.4. Test Procedur

As an alternative to DA 02-2138, the EUT peak power was measured with a peak power meter
employing a video bandwidth greater than 6dB BW of the emission under test. Peak output power
was read directly from the meter across all data rates, and across three channels within each sub-band.
Special care was used to make sure that the EUT was transmitting in continuous mode. This method

exceeds the limitations of DA 02-2138, and provides more accurate measurements.

3.5. Uncertainty

* 1.27dB
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Report No. 10A309R-RFUS46V01

3.6. Test Result of Peak Transmit Power
Product Push2TV
Test Item Peak Transmit Power
Test Site No.3 OATS
Test Mode Mode 1: Transmit (802.11a-6Mbps)
Cable loss=1dB Peak Power Output
Data Rate (Mbps)
Channel No. | Frequency (MHz)| 6 ‘ 9 ‘ 12 | 18 | 24 | 36 | 48 | 54 Required Limit
Measurement Level (dBm)
36 5180 1252 -- - -- - -- -- -- <17dBm
44 5220 12.05 (12,01 | 12 |11.95| 11.9 | 11.84 | 11.83 | 11.7 <17dBm
48 5240 12.8 - - - - -- -- -- <17dBm

Note: Peak Power Output Value =Reading value on peak power meter + cable loss

Page: 18 of 89




G0 QuieTek Report No. 10A309R-RFUS46V01

Peak Transmit Power Measurement:

Frequency 26dB Output o
) Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 19.7 12.52 17 16.94 Pass

26dBc Occupied Bandwidth:
Channel 36

Il Agilent Spectrum Analyzer - Occupied BW.

LX) soe | | | AC | SEMSE:INT| | ALIGNAUTO  03:33:46 AMNov 06, 2010
[Center Freq 5.180000000 GHz | Center Freq: 5180000000 GHz Radio 5td: None Freq/ Channel
Tnput: RF ) Trig: Free Run Avg|Hold:=>10i10
#IFGain:Low #Atten: 20 dB Radio Device: BTS
10 dBldiv Ref 20 dBm
liLog
1l CenterFreq||
0 e iy 5.180000000 GHz
B / \
30 H\J"‘/ f‘f\\
a0 5 AN‘““‘-”/‘M/ W\N\""m..
e ]
-50
-ED
=70
CF Step
ICenter 5.18 GHz Span 50 MHZ||, 5999000 ¥z
Res BW 300 kHz #VBW 1 MHz #Sweep 500 ms||——
Occupied Bandwidth Total Power 19.34 dBm
16.674 MHz
Transmit Freq Error -32790 Hz OBW Power 99.00 %
x dB Bandwidth 19.70 MHz x dB -26.00 dB
IMSG STATUS
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G0 QuieTek Report No. 10A309R-RFUS46V01

Peak Transmit Power Measurement:

Frequency 26dB Output o
) Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
44 5220 19.64 12.05 17 16.93 Pass

26dBc Occupied Bandwidth:
Channel 40

Il Agilent Spectrum Analyzer - Occupied BW.

LX) soe | | | AC | SEMSE:INT| | ALIGNAUTO  D3:34:12 AMNoy 06, 2010
[Center Freq 5.220000000 GHz | Center Freq: 5.220000000 GHz Radio 5td: None Freq/ Channel
Tnput: RF ) Trig: Free Run Avg|Hold:=>10i10
#IFGain:Low #Atten: 20 dB Radio Device: BTS
10 dBldiv Ref 20 dBm
liLog
1l CenterFreq||
0 N ey it 5.220000000 GHz
-10 / v\
-0 J‘fw-\f J WM
i ".F‘M M
[V \‘W\'w
-50
-ED
=70
CF Step
ICenter 5.22 GHz Span 50 MHZ||, 5999000 ¥z
Res BW 300 kHz #VBW 1 MHz #Sweep 500 ms||——
Occupied Bandwidth Total Power 18.66 dBm
16.584 MHz
Transmit Freq Error -5503 Hz OBW Power 99.00 %
x dB Bandwidth 19.64 MHz x dB -26.00 dB
IMSG STATUS
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Peak Transmit Power Measurement:

Frequency 26dB Output o
) Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
48 5240 20.01 12.8 17 17.01 Pass

26dBc Occupied Bandwidth:
Channel 48

Il Agilent Spectrum Analyzer - Occupied BW.

LX) son | | | AC | SEMSE:INT| | ALIGNAUTO  D3:34:56 AMNov 06, 2010
[Center Freq 5.240000000 GHz | Center Freq: 5.240000000 GHz Radio 5td: None Freq/ Channel
Tnput: RF ) Trig: Free Run Avg|Hold:=>10i10
#IFGain:Low #Atten: 20 dB Radio Device: BTS
10 dB/div Ref 20 dBm
liLog
1l CenterFreq||
o PO it ali sttt va s st Veie ot 5.240000000 GHz
= ﬂ%l}‘f“"w il
40 MM M
-50
-E0
=70
CF Step
ICenter 5.24 GHz Span 50 MHZ||, 5999000 ¥z
Res BW 300 kHz #VBW 1 MHz #Sweep 500 ms||——
Occupied Bandwidth Total Power 20.32 dBm
16.656 MHz
Transmit Freq Error -9692 Hz OBW Power 99.00 %
x dB Bandwidth 20.01 MHz x dB -26.00 dB
IMSG STATUS
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Product Push2TV

Test Item Peak Transmit Power
Test Site No.3 OATS

Test Mode

Mode 2: Transmit (802.11n-20BW 13Mbps)

Cable loss=1dB Peak Power Output
Data Rate (Mbps)
Channel No. |Frequency (MHz)| 13 | 26 | 39 | 52 | 78 | 104 | 117 | 130 | Required Limit
Measurement Level (dBm)
36 5180 12.85| -- - - - - - -- <17dBm
44 5220 12.77 | 12.75 | 12.72 | 12.71 | 12.69 | 12.65 | 12.62 | 12.54 <17dBm
48 5240 12.61 | -- - - - - - -- <17dBm

Note: Peak Power Output Value =Reading value on peak power meter + cable loss
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Peak Transmit Power Measurement:

Frequency 26dB Output o
) Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 19.64 12.85 17 16.93 Pass

26dBc Occupied Bandwidth:
Channel 36

Il Agilent Spectrum Analyzer - Occupied BW.

X soe | | | AC | SEMNSEINT] | ALIGNAUTO 032332 AMMovDs, 2000 [ |
[Sweep Time 500 ms | Center Frey: 5.180000000 GHz Radio 5td: None Trace/Detector
Input: RF ) Trig: Free Run Avg|Hold:=>10i10
#IFGain:Low #Atten: 20 dB Ext Gain: -10.50 dB Radio Device: BTS

10 dBIdiv Ref 20 dBm

liLog
10 =
0 s b T e Clear Write
-0 / \
=20 \
Average|
-30
a0 ot “"”'"rv} P I
T wwmw
g Max Hold
-E0
=70
ICenter 5.18 GHz Span 50 MHZ Min Hold
Res BW 300 kHz #VBW 1 MHz #Sweep 500 ms
Occupied Bandwidth Total Power 21.41 dBm Detector|
PeakPr
17.548 MHz Auto Man
Transmit Freq Error 22.330 kHz OBW Power 99.00 %
x dB Bandwidth 19.64 MHz x dB -26.00 dB
IMSG STATUS
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Peak Transmit Power Measurement:

Frequency 26dB Output o
) Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
44 5220 19.7 12.77 17 16.94 Pass

26dBc Occupied Bandwidth:
Channel 44

Il Agilent Spectrum Analyzer - Occupied BW.

LX) son | | | AC | SEMSE:INT| | ALIGNAUTO  03:24:02 AMNoy 06, 2010
[Center Freq 5.220000000 GHz | Center Freq: 5.220000000 GHz Radio 5td: None Freq/ Channel
Tnput: RF ) Trig: Free Run Avg|Hold:=>10i10
#IFGain:Low #Atten: 20 dB Ext Gain: -10.50 dB Radio Device: BTS
10 dB/div Ref 20 dBm
liLog
10 CenterFreq||
. I iiandat Shdubbddle it L seica 5220000000 GHz
-10 / \
-30
-40 W“"“""ﬂ“ 'J‘N"\/ \F\MT w
50
-B0
=70
CF Step
ICenter 5.22 GHz Span 50 MHZ||, 5999000 ¥z
Res BW 300 kHz #VBW 1 MHz #Sweep 500 ms||——
Occupied Bandwidth Total Power 20.90 dBm
17.473 MHz
Transmit Freq Error -15274 Hz OBW Power 99.00 %
x dB Bandwidth 19.70 MHz x dB -26.00 dB
IMSG STATUS
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Peak Transmit Power Measurement:

Frequency 26dB Output o
) Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
48 5240 19.58 12.61 17 16.92 Pass

26dBc Occupied Bandwidth:
Channel 48

Il Agilent Spectrum Analyzer - Occupied BW.

LX) soe | | | AC | SEMSE:INT| | ALIGNAUTO  03:24:20 AMNoy 06, 2010
[Center Freq 5.240000000 GHz | Center Freq: 5.240000000 GHz Radio 5td: None Freq/ Channel
Tnput: RF ) Trig: Free Run Avg|Hold:=>10i10
#IFGain:Low #Atten: 20 dB Ext Gain: -10.50 dB Radio Device: BTS
10 dBldiv Ref 20 dBm
liLog
1l CenterFreq||
0 e e | Mo, 5.240000000 GHz
-0 / \
-30 /
40 1 a"\!”“/ \/\I"\q.x bl
50 W“W \W'Mn "
-ED
=70
CF Step
ICenter 5.24 GHz Span 50 MHZ||, 5999000 ¥z
Res BW 300 kHz #VBW 1 MHz #Sweep 500 ms||——
Occupied Bandwidth Total Power 20.53 dBm
17.550 MHz
Transmit Freq Error 17.183 kHz OBW Power 99.00 %
x dB Bandwidth 19.58 MHz x dB -26.00 dB
IMSG STATUS
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Product
Test Item
Test Site
Test Mode

Push2TV

Peak Transmit Power
No.3 OATS

Mode 3: Transmit (802.11n-40BW 27Mbps)

Cable loss=1dB Peak Power Output
Data Rate (Mbps)
Channel No. | Frequency (MHz) | 27 54 81 108 | 162 | 216 | 243 | 270 | Required Limit
Measurement Level (dBm)
38 5190 12.5 - - - - - - -- <17dBm
46 5230 12.8 [ 12.78 | 12.76 | 12.71 | 12.68 | 12.65 | 12.63 | 12.54 <17dBm

Note: Peak Power Output Value =Reading value on peak power meter + cable loss
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Peak Transmit Power Measurement:

Frequency 26dB Output o
) Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
38 5190 39.11 12.5 17 19.92 Pass

26dBc Occupied Bandwidth:
Channel 38

Il Agilent Spectrum Analyzer - Occupied BW.

LY soe | | [ ac | SEnSENT| [ ALIGNAUTO  03:27:06 AMNov 08, 2010
[Center Freq 5.190000000 GHz | Center Freq: 5190000000 GHz Radio Std: None Freq/Channel
Input: RF ) Trig: Free Run Avg|Hold:=>10i10
#IFGain:Low #Atten: 20 dB Ext Gain: -10.50 dB  Radio Device: BTS

10 dBIdiv Ref 20 dBm

liLog
1l CenterFreq||
0 ALt | P gl 5.190000000 GHz
-0 [ 1\
-20 / \
A
-30
-0 e \'\mﬁ -
IO il TN PO
-50
-ED
=70
CF Step
ICenter 5.19 GHz Span 100 MHZ|, 10000000 ¥z
Res BW 300 kHz #VBW 1 MHz #Sweep 500 ms||——
Occupied Bandwidth Total Power 22.22 dBm
35.705 MHz
Transmit Freq Error -17192 Hz OBW Power 99.00 %
x dB Bandwidth 39.11 MHz x dB -26.00 dB
IMSG STATUS
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Peak Transmit Power Measurement:

Frequency 26dB Output o
. Output Power Limit
Channel No Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
46 5230 39.27 12.8 17 19.94 Pass

26dBc Occupied Bandwidth:
Channel 46

Tl Agilent Spectrum Analyzer - Occupied BW

X soe | | | AC | SENSEINT] | ALIGNAUTO  03:27:28 AMMNovDs, 2010 [
Center Freq 5.230000000 GHz | Center Freq: 5.230000000 GHz Radio Std: None Freq/Channel
Tnput: RF 7m) Trig: Free Run Avg|Hold:=101M0
#IFGain:Low #Atten: 20 dB Ext Gain: -10.50 dB Radio Device: BTS
10 dBidiv Ref 20 dBm
liLog
1n Center Freq
0 e [t fr > 5.230000000 GHz
[ A
/ \
f
-30
i) E | J\-\-'\JJJ‘H \""\.__‘ —
-50
-60
70
CF Step
|Center 5.23 GHz Span 100 MHZ[, 10000000 }Hz
Res BW 300 kHz #VBW 1 MHz #Sweep 500 ms|—/—
Occupied Bandwidth Total Power 21.62 dBm
35.678 MHz
Transmit Freq Error 43873 Hz OBW Power 99.00 %
x dB Bandwidth 39.27 MHz x dB -26.00 dB
MSG STATUS
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4. Peak Power Spectral Density

4.1. Test Equipment

Equipment Manufacturer Model No./Serial No. Last Cal.
Spectrum Analyzer R&S FSP40 /100170 Jun, 2010
Spectrum Analyzer Agilent E4407B / US39440758 Jun, 2010

X Spectrum Analyzer Agilent N9010A / MY48030495 Apr., 2010
X 8-WAY Power Divider JFW S0PD-647 /526770 0916 Apr., 2010

Note:
1. All equipments are calibrated with traceable calibrations. Each calibration is traceable to the
national or international standards.
2. The test instruments marked with “X”” are used to measure the final test results.

3. The power combiner is used for measure 11n mode.

4.2. Test Setup

RF Cable

FuT [T

8-WAY

Spectrum

Analyzer

Power Divider

4.3. Limits

(4) For the band 5.15-5.25 GHz, the peak power spectral density shall not exceed 4 dBm in any
1-MHz band. If transmitting antenna of directional gain greater than 6 dBi are used, the peak
power spectral density shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.

(5) For the band 5.25-5.35 GHz, the peak power spectral density shall not exceed 11 dBm in any
1-MHz band. If transmitting antenna of directional gain greater than 6 dBi are used, the peak
power spectral density shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.

(6) For the band 5.725-5.825 GHz, the peak power spectral density shall not exceed 17 dBm in any
1-MHz band. If transmitting antenna of directional gain greater than 6 dBi are used, the peak
power spectral density shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.
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4.4, Test Procedure

The EUT was setup to ANSI C63.4, 2003; tested to DTS test procedure of Aug 2002 DA 02-2138
for compliance to FCC 47CFR Subpart E requirements.

4.5. Uncertainty

+ 1.27dB
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4.6. Test Result of Peak Power Spectral Density

Product : Push2TV
Test [tem : Peak Power Spectral Density
Test Site : No.3 OATS
Test Mode Mode 1: Transmit (802.11a-6Mbps)
Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (dBm) (dBm)

36 5180 2.360 <4 Pass

44 5220 1.517 <4 Pass

48 5240 2.746 <4 Pass

Channel 36:

Tl Agilent Spectrum Analyzer - Swept SA

X 506 | | | AC | SENSE:INT] | ALIGN AUTO D2:25:17 AMNov 06, 2010

[Center Freq 5.180000000 GHz | #Avg Type: Pwr(RMS) macE[lz345g|  freduency

Tnput: RF PNO: Fast 5 Trig: Free Run Avg|Hold:> 100100 THPE é'N'N"N'N'h‘I
IFGain:Low Atten: 30 dB DET
Mkr1 5.178 550 GHz AUOCTUnE
10 gBIdiv Ref 20.00 dBm 2.360 dBm
Center Freqf
100 5.180000000 GHz|

u"'\lil'\h
0.00 r Ao i o P

“\ StartFreq(|
00 5.167500000 GHz|

200
Jf \“ Stop Freq||

300 MJ ?w 5.192500000 GHz
400 CF Step
2500000 MHz
Auto Man
50,0
600 Freq Offset
0 Hz|
-70.0
Center 5.18000 GHz Span 25.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts)
IMSG STATUS

Page: 31 of 89



G0 QuieTek Report No. 10A309R-RFUS46V01

Channel 44:
Tl Agilent Spectrum Analyzer - Swept SA
LX 50 5 | | | AC | SENSEINT| | ALTGN AUTOH D2:27:08 AMMNow 06,2010 [ |
[Center Freq 5.220000000 GHz | #Avg Type: Pur(RMS) WAE[[zz456| |loduency
Tnput: RF PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE A ittt
IFGain:Low Atten: 30 dB DET|S MMM MM
Mkr1 5.219 200 GHz SRS
1o gBIdiu Ref 20.00 dBm 1.517 dBm
Center Freq(|
100 ] 5220000000 GHz
000 ‘ - -
StartFreq||
00 5.207500000 GHz
‘V! Stop Freq||
5.232500000 GHz
300
00 M CF Step
2500000 MHz
Auto Man
500
600 Freq Offset
0 Hz
700
Center 5.22000 GHz Span 25.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts)
IMSG STATUS

Channel 48:
Tl Agilent Spectrum Analyzer - Swept SA
LxI 50Q | | | AC | SENSE:INT| | ALIGN AUTO 02:28:37 AMMov 06,2010 [ |
[Center Freq 5.240000000 GHz | SR :AVIQHTs{se:1E¥)vrr1(;MS) Az 12325 e Frequency
Input: RF PNO: Fast ) rig: Free Run vi|Hold:> [FEFNIESPRENE
’ IFGain:Low — Atten: 30 dB DETISNMHNMM

Mkr1 5.238 200 GHz Auto Tune

1ogBrdiv__Ref 20.00 dBm 2,746 dBm
CenterFreq||
10.0 1 5240000000 GHz
0.00 o0 i NMWMW el e ety
// StartFreq||
100 5227500000 GHz

rf HH Stop Freq||

-~ .'"1 4 5.252500000 GHz
400 CF Step
2500000 MHz
Auto Man
-50.0
600 Freq Offset
0 Hz
700
Center 5.24000 GHz Span 25.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts)

MSG

STATUS
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Product Push2TV
Test [tem Peak Power Spectral Density
Test Site No.3 OATS
Test Mode Mode 2: Transmit (802.11n-20BW 13Mbps)
Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (dBm) (dBm)
36 5180 3.751 <4 Pass
44 5220 2.500 <4 Pass
48 5240 2.422 <4 Pass
Channel 36:

X 501 G

Tl Agilent Spectrum Analyzer - Swept SA

| ac | SEMSEINT]

ALIGH AUTO

D2:50:18 Ak MNov 06, 2010

[Preamp Gain

-10.50 dB

| #Avg Type: Pwr(RMS)

Tnput RF__PNO: Fast 0 | Ng:FreeRun >
IFGain:Low Atten: 20 dB Ext Gain: -10.50 dB

20.00 dBm

Avg|Hold:> 1001100 TWPE| &, Vbbb
DETIS MNNMM

ExtPreamp

Mkr1 5.179 325 GHz 1050 dB

3.751 dBm

TRACEI1 23456

External Gain

10 dB/div.  Ref
Log

10.0

0.00

1
HWWW&,WW

e

-10.0 /
-20.0

-30.0 {"('

-40.0

-50.0

-60.0

-0

MSG

Center 5.18000 GHz
#Res BW 1.0 MHz

#V/BW 3.0 MHz

Span 25.00

#Sweep 500 ms (1001 pts)

STATUS

MHz
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Channel 44:
Tl Agilent Spectrum Analyzer - Swept SA
LI 500 | | | AC | SENSEINT| | ALIGN AUTOD D301:32 AMMNaw 06,2010 [ |
[Center Freq 5.220000000 GHz | #Avg Type: Pur(RMS) WAE[[2z456| |loduency
Tnput: RF PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE A ittt
IFGain:Low Atten: 20 dB Ext Gain: -10.50 dB by TN
Mkr1 5.218 850 GHz AutaFune
jodBidiv _Ref 20.00 dBm 2.500 dBm
og
Center Freq(|
100 01 5220000000 GHz
o.on Pydrtarr A et oo
// StartFreq||
400 5.207500000 GHz
1 Stop Freq|
_— \\‘ 5.232500000 GHz
400 M’[ \\ CF Step
2500000 MHz
Auto Man
50,0
600 Freq Offset
0 Hz
700
Center 5.22000 GHz Span 25.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts)
IMSG STATUS
Channel 48:
Tl Agilent Spectrum Analyzer - Swept SA
j— 502 | | | AC | SENSE:INT| | ALIGN AUTOD D3:02:52 AMMoy 08, 2010
[Center Freq 5.240000000 GHz | #Avg Type: Pur(RMS) WacE[lzzq56| roduency
Tnput: RF PHO: Fast (50 Trig: Free Run Avg|Hold:>100/100 THRE|A Wby
IFGain:Low Atten: 20 dB Ext Gain: -10.50 dB DETISNNNNM
Mkr1 5.238 525 GHz Auto Tune
1ogBrdiv__Ref 20.00 dBm 2.442 dBm
CenterFreq||
10.0 ‘1 5240000000 GHz
0.00 e e AR A b o s SN VPR
/J)M StartFreq||
400 5.227500000 GHz
Stop Freq||
. J‘;‘) k 5.252500000 GHz

A W
400 CF Step

2500000 MHz

Auto Man
-50.0
600 Freq Offset
0 Hz
700
Center 5.24000 GHz Span 25.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts)
IMSG STATUS
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Product Push2TV
Test [tem Peak Power Spectral Density
Test Site No.3 OATS
Test Mode Mode 3: Transmit (802.11n-40BW 27Mbps)
Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (dBm) (dBm)
38 5190 1.114 <4 Pass
46 5230 0.079 <4 Pass
Channel 38:

! Agilent Spectrum Analyzer - Swept SA
s0R | | [

| SEMNSEINT ALIGM AUTO

03:11:33 AMMov 06, 2010

-10.0

g ——

-20.0

Span_50.0000000 MHz | #Rvg Type: Pur(RMS) TRACE[12345 & Span
Tnput: RF PNO: Fast 5 Trig: Free Run Avyg|Hold:>100/100 TYPE 4 'N'N"N'N'I\;
IFGain:Low Atten: 20 dB Ext Gain: -10.50 dB DET Spanl|
Mkr1 5.192 25 GHz | 50.0000000 MHZ

jodsidiv__Ref 20.00 dBm 1.114 dBm

og

10.0

1
oo e Lt

Full Span

-30.0

-40.0

Zero Span

-60.0

-60.0

Last Span

-70.0

MSG

Center 5.19000 GHz
#Res BW 1.0 MHz

Span 50.00 MHz
#Sweep 500 ms (1001 pts)

STATUS

#/BW 3.0 MHz
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Channel 46:
Tl Agilent Spectrum Analyzer - Swept SA
LI 500 | | | AC | SENSEINT| | ALIGN AUTOD D3:12:55 AMMaw 06,2010 [ |
[Center Freq 5.230000000 GHz | #hvg Type: Pwr(RMS) TRACE[12345 6 Frequency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 THRE| L bt
IFGain:Low Atten: 20 dB Ext Gain: -10.50 dB Bl NN
Mkr1 5.221 60 GHz SRS
1o gBIdiu Ref 20.00 dBm 0.079 dBm
Center Freq(|
oo 5.230000000 GHz
‘1
000
[PRSRTRRPYTTE T TR T L TP
/{"’ ‘\1 4 ' ""“*\\ StartFreq||
00 5.205000000 GHz
Stop Freq||
5.255000000 GHz
300
400 CF Step
= i 5000000 MHz
Auto Man
500
600 Freq Offset
0 Hz
700
Center 5.23000 GHz Span 50.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts)
IMSG STATUS
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5. Peak Excursion

5.1. Test Equipment

Equipment Manufacturer Model No./Serial No. Last Cal.
Spectrum Analyzer R&S FSP40 /100170 Jun, 2010
Spectrum Analyzer Agilent E4407B / US39440758 Jun, 2010
X Spectrum Analyzer Agilent N9010A / MY48030495 Apr., 2010
X 8-WAY Power Divider JFW 50PD-647 /526770 0916 Apr., 2010
Note:
1. All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.
The test instruments marked with “X” are used to measure the final test results.

3. The power combiner is used for measure 11n mode.

5.2. Test Setup

Conduction Power Measurement

RF Cable S
EUT D:D pectrum
Analyzer
8-WAY Power
Divider

5.3. Limits

The ratio of the peak excursion of the modulation envelope (measured suing a peak hold function) to
the peak transmit power (measured as specified above) shall not exceed 13 dB across any 1 MHz

bandwidth or the emission bandwidth whichever is less.
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5.4. Test Procedure

The EUT was setup to ANSI C63.4, 2003; tested to DTS test procedure of Aug 2002 DA 02-2138
for compliance to FCC 47CFR Subpart E requirements.

5.5. Uncertainty

+ 1.27dB
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5.6. Test Result of Peak Excursion

Product : Push2TV

Test [tem : Peak Excursion

Test Site : No.3 OATS

Test Mode Mode 1: Transmit (802.11a-6Mbps)

Channel No. Frequency Measurement Level Required Limit Result

(MHz) (dB) (dB)

36 5180 4.67 <13 Pass
44 5220 2.59 <13 Pass
48 5240 6.74 <13 Pass

Channel 36:

T Agilent Spectrum Analyzer - Swept SA

S0Q

| AC | SENSE:IMT] | ALIGNAUTO 103:47:50 AMMaov 08, 2010

LX |
Marker 2 5.176375000000 GHz | #Avg Type: PWr(RMS)  TRACE[1 23456 Marker
Tnput: RF PNO: Fast (50 Trig: Free Run Avg|Hold: 461100 TVPE ygm
| [FGain:low  Atten: 30 dB .l SelectMarker
Mkr2 5.176 375 GHz 2
1g8ian _Ref 20.00 dBm 4.702 dBm
1 a2
189 WW‘%@WWWDWWWW
i el Mo, Normal
ol “%
= it i |
300 Delt:
-40.0
-50.0
e Fixed
-70.0
Center 5.18000 GHz Span 25.00 MHZ]
| Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts) ol
(WevooR F o] T e FUNCT O VeLUE
1 N [1]f 5.175 325 GHz 9.376 dBm
N 2][f 5176 375 GHz 4.702 dBm
3
g Properties»|
6
7
8
9 More
1? 10f2
12
IMSG STATUS

Page: 39 of 89



€79 QuieTék’

Report No. 10A309R-RFUS46V01

Channel 44:

Tl Agilent Spectrum Analyzer - Swept SA

X 500 | | | AC | SENSEINT| ALIGN AUTOD 03:48:56 AMMoy 06, 2010
Marker 2 5.216550000000 GHz | #Avg Type: PurRMS)  TacE[12345¢| Select Marker
Tnput: RF PNO: Fast 0 Trig: Free Run Avg|Held: 78100 THPE | V1t
IFGain:Low Atten: 30 dB B MM
MKr2 5.216 550 GHZ MAACkEr
10 dBldiv  Ref 20.00 dBm 6.235 dBm
llLog 1 2 |
10.0
Wﬁ"w_ﬂ e I SR
bl MW R [ Marker 2
-100 W ‘%ﬁ
200 —M’"jn
00 W W"MMIM Marker 3}
-400
500
i Marker 4|
70.0
Center 5.22000 GHz Span 25.00 MHZ
| Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts)
Marker 5|
MER[MODE[TRCISCLL % [ v [ FUNCTION [ FUNCTIONWIDTH
1] N [1]f 5215 350 GHz 8.826 dBm
N[2]Ff 5.216 550 GHz 6.235 dBm
3
g Marker 6|
6
7
8
9 More
10 10f2
12
IMSG STATUS
Channel 48:

Tl Agilent Spectrum Analyzer - Swept SA
Lxi 50Q | |

[ acC | SENSE:INT]

ALIGN AUTO [03:49:37 AMMov 06, 2010

[Marker 2 5.239050000000 GHz

PNO: Fast (g0 Trig: Free Run

#Avg Type: Pwr(RMS)

TRACE1 23456

Peak Search

: Avg|Hold: 261100 T/PE [MIMYhARL
I RIS IFGain:Low Atten: 30 dB ERr 2l
MKr2 5.239 050 GHzZ NExtPEak
19Bidiv_Ref 20.00 dBm 2.934 dBm
: 1 —
2
10.0 =1
ol /ﬁ?ﬂmﬁiwwﬂ Gmﬁ“ WWFWW%’\ Next Right||
-10.0 )'____,.-/ M “ﬂ'\\i}\
-20.0 1 »
-30.0 fi Next Left||
-40.0
-50.0
i Marker Deltal|
-f0.0
Center 5.24000 GHz Span 25.00 MHZ]
| Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts)
Mkr—CF
g o x [ v ] FuNCcTon
1 F 5.234 350 GHz 9.673 dBm
2 f 5.239 050 GHz 2.934 dBm
Mkr—RefLvI|
More
10f2

STATUS
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Product : Push2TV

Test Item : Peak Excursion

Test Site : No.3 OATS

Test Mode Mode 2: Transmit (802.11n-20BW 13Mbps)

Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (dB) (dB)

36 5180 5.73 <13 Pass
44 5220 5.19 <13 Pass
48 5240 7.77 <13 Pass

Channel 36:

Tl Agilent Spectrum Analyzer - Swept SA
L

506 | | | AC | SENSE:INT] | ALIGN AUTO D3:56:15 AMNov 06, 2010

Marker 2 5.179725000000 GHz #Avg Type: Pwr(RMS) e

Peak Search

| 123456
: : T Trig:Free Run Avg|Hold:> 100100 V] et
| IRHREEE |Egg"ff:'w + atten: 30 dB Ext Gain: -10.50 dB et EEECHRL AL
MKkr2 5.179 725 GHZ NEXtREBK
10dBidiv__Ref 30.00 dBm 6.444 dBm
og
200 1 |
100 NS oo 2__,—-.—-_-—‘——.—“ Next nght
P A Al R e A
0.00 AW %

-10.0 M \:;\H
200 h Next Left
300 ’Tﬁﬁm m‘l\‘k:m

T

-40.0
i Marker Deltalf
0.0
Center 5.18000 GHz Span 25.00 MHZ
Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts) MKr—CF
5.178 160 GHz 12171 dBm
5.179 725 GHz 6.444 dBm
Mkr—RefLvi|(
More
10f2
IMSG STATUS
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Channel 44:
Tl Agilent Spectrum Analyzer - Swept SA
X 500 | | | AC | SENSEINT| | ALIGN AUTOD 03:56:59 AMMoy 06, 2010
Marker 2 5.219075000000 GHz | #Aug Type: Pur(RMS) ~ TacE[12545g| PeakSearch
Tnput: RF PNO: Fast 0 Trig: Free Run Avg|Hold: 48100 THPE | V1t
IFGain:Low Atten: 30 dB Ext Gain: -10.50 dB begr SN
Mkr2 5.219 075 GHZ NERLEEBl
(1o B __Ref 30.00 dBm 6.570 dBm
200 1 9
Next Right|
100
mﬁﬁﬁﬁmﬂw T W
0,00 M i iy,
-100 ff i
200 wmw "‘"ll Next Left
- extLe
-30.0 M\"-\"“
]
-400
[ Marker Delta/|
600
Center 5.22000 GHz Span 25.00 MHZ
| Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts) Mir—CF
[MoDE[TRC[SCLl % [ v [ FUNCTION [ FUNCTIONWIDTH
1 N [1]Ff 5218 275 GHz 11.764 dBm
N |2 [f 5219 075 GHz 6570 dBm
3
g MKr—RefLvI|
6
7
8
9 More
10 10f2
12
IMSG STATUS
Channel 48:
Tl Agilent Spectrum Analyzer - Swept SA
X S50Q \ | | AC | SENEE:INT\ | ALIGM AUTO D3:57:35 AMMow 06,2010 [ |
Marker 2 5.240175000000 GHz | #Avg Type: Pur(RMS)  TacE[1 2345 | Foak Search
Input: RF PNO: Fast (g0 Trig: Free Run Avg|Held: 401100 THPE MMy
I IFGain:Low Atten: 30 dB Ext Gain: -10.50 dB BEP STNHH
Mkr2 5.240 175 GHzZ NExtPEak
19Bidiy_Ref 30.00 dBm 3.673 dBm
200 1
S0 2 Next Right(|
WmﬁmmimW' Nty o]
0mo P
100 ﬁ'f ’\Q\
00 W i1 #-M Next Left(]
-30.0 qu o
-40.0
i Marker Deltal|
-60.0
Center 5.24000 GHz Span 25.00 MHZ]
| Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts) MKr—CF
) g ox [ v | FUNCTIN )
N |1][F 5.238 300 GHz 11.440 dBm
N|2[Ff 5.240 175 GHz 3.673 dBm
3
;-,l Mkr—RefLvi||
6
7
]
9 More
1? 10f2
12
MSG STATUS
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Product Push2TV
Test Item Peak Excursion
Test Site No.3 OATS
Test Mode Mode 3: Transmit (802.11n-40BW 27Mbps)
Frequency Measurement Level Required Limit
Channel No. Result
(MHz) (dB) (dB)
38 5190 9.08 <13 Pass
46 5230 9.67 <13 Pass
Channel 38:

T Agilent Spectrum Analyzer - Swept SA

X | | | ac | SENSEINT] | ALIGNAUTO  D4:02151 AMMov 06, 2010
Marker 2 5.189950000000 GHz | #Avg Type: Pwr(RMS)  TwicEl1oa45p| | eakSearch
Tnput: RF PNO: Fast (50 Trig: Free Run Avg|Hold: 581100 THPE| M Mt
| IFGain:Low Atten: 30 dB Ext Gain: -10.50 dB pEP SHAHN
Mkr2 5.189 95 GHZ NextPeak
1gg8ian _Ref 30.00 dBm 0.798 dBm
00 1
ini 3 Next Right|
i AR ]
. !WWW N e WW
-10.0
200 Wﬂjf bt Next Left
300 f m
Ty
-40.0
e Marker Delta
-60.0
Center 5.19000 GHz Span 50.00 MHZ]
| Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts) MKr—CF
[« [ 7 [ FONCION [ FUNCTONWIDI[__ FRCIOWVALE
1| N |1 5.183 30 GHz 9.882 dBm
N |2 5.189 95 GHz 0.798 dBm
3
g Mkr—RefLvi||
6
7
8
9 More
1‘1’ 10f2
12
IMSG STATUS
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Channel 46:
Tl Agilent Spectrum Analyzer - Swept SA
L 50 Q | | | AC | SEMSE!INT| | ALIGN AUTOD [D4h03:50 AM Mo 06, 2010
Marker 2 5.229850000000 GHz | #Avg Type: Pwr(RMS)  TRACE[1 23456 Marker
Input: RF PNO: Fast (g Trig: Free Run Avg|Held: 931100 THPE | M et
I IFGainLow Atten: 30 dB Ext Gain: -10.50 dB perlP SNNNN L o lect Marker
MKr2 5.229 85 GHzZ 2"
10 gBldiv Ref 30.00 dBm -0.923 dBm
20.0 1
o 2 Normal
000 pel .' iy
-10.0 M -\\\
200 ) y\“‘ Delt;l
-30.0 pr
-40.0
. Fixed
0.0
Center 5.23000 GHz Span $0.00 MHZ
| Res BW 1.0 MHz #VBW 3.0 MHz #Sweep 500 ms (1001 pts) orl
{ % [ v [ FUNCTION [ FUNCTIONWIDTH FUNCTION VALUE
10 N (1| f 5.227 00 GHz 8.742 dBm
N[2]f 5.229 85 GHz 0.923 dBm
3
g Properties»>
6
7
8
9 More(|
1 10f2
12
MSG STATUS
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6. Radiated Emission
6.1. Test Equipment
The following test equipments are used during the radiated emission test:
Test Site Equipment Manufacturer Model No./Serial No. Last Cal.
Xsite #3 |X Bilog Antenna Schaffner Chase |CBL6112B/2673 Sep., 2010
X |Horn Antenna Schwarzbeck BBHA9120D/D305 Sep., 2010
X |Horn Antenna Schwarzbeck BBHA9170/208 Jul.,, 2010
X  |Pre-Amplifier QTK AP-180C / CHM_0906076 Sep., 2010
X  |Spectrum Analyzer Agilent E4407B / US39440758 May, 2010
X |Test Receiver R&S ESCS 30/ 825442/018 Sep., 2010
X |Coaxial Cable QuieTek QTK-CABLE/ CAB5S Feb., 2010
X |Controller QuieTek QTK-CONTROLLER/ CTRL3 N/A
X |Coaxial Switch Anritsu MP59B/6200265729 N/A
Note: 1. All equipments are calibrated with traceable calibrations. Each calibration is traceable to
the national or international standards.
2. The test instruments marked with “X” are used to measure the final test results.
6.2. Test Setup

Radiated Emission Below 1GHz

[FRP Dome |

T

EUT

Non-Conducted Table.

The height of broad

band antenna was
scanned from 1m to 4m.
The distance between
antenna and turn table

_/

was 3m..

—

v

Test
Receiver

|Fully soldered Metal Ground || To Controller;T"

| To Receiverl
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Radiated Emission Above 1GHz

FRP Dome

The height of broad band

or Dipole Antenna was

H scanned from 1M to 4M.
The distance between
EUT antenna and turn table
1 was 3M regards to the
: standard adopted.
80cm| ! P ]

% To Receiver| | Pre-

Amplifier

[ ll

6.3. Limits

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated
by at least 20dB below the level of the fundamental or to the general radiated emission limits in

paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209(a) Limits
Fr?\(}[ﬁ;cy uV/m @3m dBuV/m@3m
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Remarks: E field strength (dBuV/m) = 20 log E field strength (uV/m)
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6.4.

6.5.

Test Procedure

The EUT was setup according to ANSI C63.4, 2003 and tested according to FCC Public Notice DA
02-2138 test procedure for compliance to FCC 47CFR 15. 407 requirements.

The EUT is placed on a turn table which is 0.8 meter above ground. The turn table is rotated 360
degrees to determine the position of the maximum emission level. The EUT was positioned such that
the distance from antenna to the EUT was 3 meters.

The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This is
repeated for both horizontal and vertical polarization of the antenna. In order to find the maximum
emission, all of the interface cables were manipulated according to ANSI C63.4:2003 on radiated
measurement.

The resolution bandwidth below 1GHz setting on the field strength meter is 120 kHz and above 1GHz
is IMHz.

Radiated emission measurements below 1GHz are made using broadband Bilog antenna and

above 1GHz are made using Horn Antennas.

The measurement is divided into the Preliminary Measurement and the Final Measurement.

The suspected frequencies are searched for in Preliminary Measurement with the measurement
antenna kept pointed at the source of the emission both in azimuth and elevation, with the polarization
of the antenna oriented for maximum response. The antenna is pointed at an angle towards the source
of the emission, and the EUT is rotated in both height and polarization to maximize the measured
emission. The emission is kept within the illumination area of the 3 dB bandwidth of the antenna.

The worst radiated emission is measured in the Open Area Test Site on the Final Measurement.

The measurement frequency range form 30MHz - 10th Harmonic of fundamental was investigated.

Uncertainty

I+

3.8 dB below 1GHz
3.9 dB above 1GHz

I+
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6.6. Test Result of Radiated Emission

Product : Push2TV

Test Item : Harmonic Radiated Emission Data

Test Site : No.3 OATS

Test Mode Mode 1: Transmit (802.11a-6Mbps) (5180MHz)
Frequency Correct Reading Measurement Margin Limit

Factor Level Level
MHz dB dBuVv dBuV/m dB dBuV/m
Horizontal
Peak Detector:
10360.000 12.930 36.630 49.560 -24.440 74.000
15540.000 * * * * 74.000
20720.000 * * * * 74.000
25900.000 * * * * 74.000
31080.000 * * * * 74.000
36260.000 * * * * 74.000
Average

Detector:
10360.000 * * * * 54.000
15540.000 * * * * 54.000
20720.000 * * * * 54.000
25900.000 * * * * 54.000
31080.000 * * * * 54.000
36260.000 * * * * 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1IMHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.

AN

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product : Push2TV

Test Item : Harmonic Radiated Emission Data

Test Site : No.3 OATS

Test Mode Mode 1: Transmit (802.11a-6Mbps) (5180MHz)
Frequency Correct Reading Measurement Margin Limit

Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Vertical
Peak Detector:
10360.000 13.724 36.820 50.544 -23.456 74.000
15540.000 * * * * 74.000
20720.000 * * * * 74.000
25900.000 * * * * 74.000
31080.000 * * * * 74.000
36260.000 * * * * 74.000
Average

Detector:
10360.000 * * * * 54.000
15540.000 * * * * 54.000
20720.000 * * * * 54.000
25900.000 * * * * 54.000
31080.000 * * * * 54.000
36260.000 * * * * 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.

AR I

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product : Push2TV

Test Item : Harmonic Radiated Emission Data

Test Site : No.3 OATS

Test Mode Mode 1: Transmit (802.11a-6Mbps) (5220MHz)
Frequency Correct Reading Measurement Margin Limit

Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
10440.000 13.322 36.660 49.982 -24.018 74.000
15600.000 * * * * 74.000
20800.000 * * * * 74.000
26000.000 * * * * 74.000
31200.000 * * * * 74.000
36400.000 * * * * 74.000
Average

Detector:
10440.000 * * * * 54.000
15600.000 * * * * 54.000
20800.000 * * * * 54.000
26000.000 * * * * 54.000
31200.000 * * * * 54.000
36400.000 * * * * 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.

AN

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product : Push2TV

Test Item : Harmonic Radiated Emission Data

Test Site : No.3 OATS

Test Mode Mode 1: Transmit (802.11a-6Mbps) (5220MHz)
Frequency Correct Reading Measurement Margin Limit

Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Vertical
Peak Detector:

10440.000 14.245 36.860 51.105 -22.895 74.000
15600.000 * * * * 74.000
20800.000 * * * * 74.000
26000.000 * * * * 74.000
31200.000 * * * * 74.000
36400.000 * * * * 74.000
Average
Detector:
10440.000 * * * * 54.000
15600.000 * * * * 54.000
20800.000 * * * * 54.000
26000.000 * * * * 54.000
31200.000 * * * * 54.000
36400.000 * * * * 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.

ANl e

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product : Push2TV

Test Item : Harmonic Radiated Emission Data

Test Site : No.3 OATS

Test Mode Mode 1: Transmit (802.11a-6Mbps) (5240MHz)
Frequency Correct Reading Measurement Margin Limit

Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
10480.000 13.693 36.570 50.264 -23.736 74.000
15720.000 * * * * 74.000
20960.000 * * * * 74.000
26200.000 * * * * 74.000
31440000 * * * * 74.000
36680.000 * * * * 74.000
Average

Detector:
10480.000 * * * * 54.000
15720.000 * * * * 54.000
20960.000 * * * * 54.000
26200.000 * * * * 54.000
31440000 * * * * 54.000
36680.000 * * * * 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.

AN

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product : Push2TV

Test Item : Harmonic Radiated Emission Data

Test Site : No.3 OATS

Test Mode Mode 1: Transmit (802.11a-6Mbps) (5240MHz)
Frequency Correct Reading Measurement Margin Limit

Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Vertical
Peak Detector:

10480.000 14.620 36.110 50.731 -23.269 74.000
15720.000 * * * * 74.000
20960.000 * * * * 74.000
26200.000 * * * * 74.000
31440000 * * * * 74.000
36680.000 * * * * 74.000
Average
Detector:
10480.000 * * * * 54.000
15720.000 * * * * 54.000
20960.000 * * * * 54.000
26200.000 * * * * 54.000
31440000 * * * * 54.000
36680.000 * * * * 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.

ANl e

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product : Push2TV

Test Item : Harmonic Radiated Emission Data

Test Site : No.3 OATS

Test Mode Mode 2: Transmit (802.11n-20BW 13Mbps) (5180MHz)
Frequency Correct Reading Measurement Margin Limit

Factor Level Level
MHz dB dBuVv dBuV/m dB dBuV/m
Horizontal
Peak Detector:
10360.000 12.930 36.770 49.700 -24.300 74.000
15540.000 * * * * 74.000
20720.000 * * * * 74.000
25900.000 * * * * 74.000
31080.000 * * * * 74.000
36260.000 * * * * 74.000
Average

Detector:
10360.000 * * * * 54.000
15540.000 * * * * 54.000
20720.000 * * * * 54.000
25900.000 * * * * 54.000
31080.000 * * * * 54.000
36260.000 * * * * 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.

AN

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product : Push2TV

Test Item : Harmonic Radiated Emission Data

Test Site : No.3 OATS

Test Mode Mode 2: Transmit (802.11n-20BW 13Mbps) (5180MHz)
Frequency Correct Reading Measurement Margin Limit

Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Vertical
Peak Detector:
10360.000 13.724 37.450 51.174 -22.826 74.000
15540.000 * * * * 74.000
20720.000 * * * * 74.000
25900.000 * * * * 74.000
31080.000 * * * * 74.000
36260.000 * * * * 74.000
Average

Detector:
10360.000 * * * * 54.000
15540.000 * * * * 54.000
20720.000 * * * * 54.000
25900.000 * * * * 54.000
31080.000 * * * * 54.000
36260.000 * * * * 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.

AR I

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product : Push2TV

Test [tem : Harmonic Radiated Emission Data

Test Site : No.3 OATS

Test Mode Mode 2: Transmit (802.11n-20BW 13Mbps) (5220MHz)
Frequency Correct Reading Measurement Margin Limit

Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
10440.000 13.322 36.580 49.902 -24.098 74.000
15660.000 * * * * 74.000
20880.000 * * * * 74.000
26100.000 * * * * 74.000
31320.000 * * * * 74.000
36540.000 * * * * 74.000
Average

Detector:
10440.000 * * * * 54.000
15660.000 * * * * 54.000
20880.000 * * * * 54.000
26100.000 * * * * 54.000
31320.000 * * * * 54.000
36540.000 * * * * 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1IMHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.

AN

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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E4 QuieTek Report No. 10A309R-RFUS46V01

Product : Push2TV

Test Item : Harmonic Radiated Emission Data

Test Site : No.3 OATS

Test Mode Mode 2: Transmit (802.11n-20BW 13Mbps) (5220MHz)
Frequency Correct Reading Measurement Margin Limit

Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Vertical
Peak Detector:
10440.000 14.245 36.960 51.205 -22.795 74.000
15660.000 * * * * 74.000
20880.000 * * * * 74.000
26100.000 * * * * 74.000
31320.000 * * * * 74.000
36540.000 * * * * 74.000
Average

Detector:
10440.000 * * * * 54.000
15660.000 * * * * 54.000
20880.000 * * * * 54.000
26100.000 * * * * 54.000
31320.000 * * * * 54.000
36540.000 * * * * 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.

AR I

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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E4 QuieTek Report No. 10A309R-RFUS46V01

Product : Push2TV

Test [tem : Harmonic Radiated Emission Data

Test Site : No.3 OATS

Test Mode Mode 2: Transmit (802.11n-20BW 13Mbps) (5240MHz)
Frequency Correct Reading Measurement Margin Limit

Factor Level Level
MHz dB dBuV dBuV/m dB dBuV/m
Horizontal
Peak Detector:
10480.000 13.693 36.710 50.404 -23.596 74.000
15720.000 * * * * 74.000
20960.000 * * * * 74.000
26200.000 * * * * 74.000
31440.000 * * * * 74.000
36680.000 * * * * 74.000
Average

Detector:
10480.000 * * * * 54.000
15720.000 * * * * 54.000
20960.000 * * * * 54.000
26200.000 * * * * 54.000
31440.000 * * * * 54.000
36680.000 * * * * 54.000

Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
Peak measurements: RBW = 1IMHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.
Correct Factor = Antenna factor + Cable loss —Amplifier gain.
The average measurement was not performed when the peak measured data under the limit of average
detection.

AN

7. The emiss